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, CLSTOMER 5HP TO CUSTOMER BILL 70 GRADE SHAPE ] SIZE
G E R DAU TRANSPORTES Y SERVICIOS INTEGR ACEROMEX GRUPO INDUSTRIAL $A | 0247250 Wide Flangs Beam /16 X 778/ 410 X 114
L ZVP 03 703 94 SN D
: CARMEN, N1, 66850 COL LINDA VISTA 103 LENGTH WEIGHT HEAT/ BATCH
US-ML-MIDLOTHIARN Mexice GUADALUPE,NL 67130 4000 924018 S905T288/06
300 WARD ROAD Mexico
MIDLOTHIAN, TX 76065 SALES ORDER CUSTOMER MATERIAL N® SPECIFICATION /DATE of REVIBION
USA ! 4953430020 ASTUATIIMAT
AOVHAVEIML. 1T
CUSTOMER PURCHASE ORDER NUMBER BHL OF LADING DATE ASTH ASIASH-13
4500086240 1327000007287 12092013
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COMMINTS / NOTES

“The sbove figures sre consified chemniend and physical 1est records a5 contained in the permanent records of company. This muterial, including the billets, was melted and smamafactured in
the USA, CMTH complies with EN 10204 3.1,
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